APPENDIX C

Laboratory Test Data
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Fri Mar 24 14:44:18 2000

~— project  : STATE ROUTE 7 v
Boring No.: Bl
Sample No.: Bi-4-III v/
Test No. : 00029-G4

Soil Description :

Remarks :

1)
2)
3)
4)
5)
6)
7)
8)
9)
10)
11)

APPLIED
PRESSURE
(kPa)

11.97
23.94
47.88
95.76
191.52
383.04
766.08
1532.17
383.04
95.76
11.97

MOIST STIFF REDDISH BROWN FAT CLAY WITH SAND
SAMPLE CAME LOOSE IN TUBE-TEST RESULT QUESTIONABLE

FINAL

DISPLACEMENT

(mm)

0.03
0.07
0.23
0.47
0.79
1.22
1.78
2.48
2.23
1.92
1.29

CONSOLIDATION TEST DATA

Location

Test Dat

VOID
RATIO

.756
752
.737
.715

.646
.594
.530
.552
.582
.640

o O O O O 0 0O 0O O O o

: 11-IMP-7 KP 1.%-10.9
Tested by : GORDON
e : 03/14/00
Sample Type: 1.944 v

STRAIN
AT END-
(%)

0.16
0.39
1.23

13.00
11.71
10.06

Y50 TIME (min)

SQ.RT.

[
@

N O P W W W N O OO
N O O 9 VW ® K K VW N o

FITTING

w

3

W O N g o O O O O O
W o v W s 6O O WL B O

Project No.: 11-0680
Checked by : - o
Depth’ : 6.3-6.4

2
k3

Page :

01 //

1

N ‘% -
COEFFICIENT OF CONSOLIDATION

sQ.RT§
?

.00E+000
.54E-006
.17E-007
.37E-007
.90E-008
-12E-008
.52E-008
.01E-008
.00E+000
.96E-008
.87E-009

® W o a3 e WP o

(m*2/s)
LOG

0.00E+000
2.02E-006
6.48E-007
0.00E+000
0.00E+000
4.81E-008
3.97E-008
3.21E-008
8.02E-008
0.00E+000
6.36E-009

I U Y T T S W Y

AVE

.Q0E+000
.78E-006 -
.83E-007
.37E-007
.90E-008
.97E-008
.25E-008
-11E-008
.02E-008
.96E-008
.61E-009

—~—

—-—

AVE

2.36 K10



Fri Mar 24 14:44:18 2000

Ny
Project

: STATE ROUTE 7
Boring No.: Bl
Sample No.: Bl~4-~III

Test No. : 00029-G4

CONSOLIDATION TEST DATA

Location : 11-IMP-7 KP 1.9-10.9
Tested by : GORDON
Test Date : 03/14/00

Sample Type: 1.944

Soil Description : MOIST STIFF REDDISH BROWN FAT CLAY WITH SAND

Remarks

Specific Gravity : 2.71
Initial Void Ratio : 0.76
Final Void Ratio : 0.64

CONTAINER NO.

WT CONTAINER + WET SOIL (gm)
WT CONTAINER + DRY SOIL (gm)
WT CONTAINER (gm)

WT DRY SOIL (gm)

WATER CONTENT (%)

VOID RATIO

GREE OF SATURATION (%)
' ~—R&Y DENSITY {(gm/mm*3)

: SAMPLE CAME LOOSE IN TUBE-TEST RESULT QUESTIONABLE

Liquid Limit : 0
Plastic Limit : 0
Plasticity Index : 0

BEFORE CONSOLIDATION

TRIMMINGS SPECIMEN + RING
RING
93.50 93.507
79.30 79.30
23.10 23.10
56.20 56.20
25.27 25.27
------ 0.76
------ '90.25
------ 0.0015

Page :

Project No.: 11-068001
Checked by :
Depth : 6.3-6.4

e

: 19,05 (mm)
: 49.38 (mm)

Initial Height
Sample Diameter
)

- iy,

AFTER CONSOLIDATION

SPECIMEN + RING TRIMMINGS
RING
92.50 92.50
79.30 79.30 -
23,10 23.10 .
56.20 56.20 -
23.49 23.49
0.64 0 mmmee-
99.47  eme

0.0017 = ee----
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0.10 1.00 , 10.00 , 100.00
A 0.86(-0:5¢8
_ 0’63/ 0'9?’5 _ PRESSURE (kg/Cm 2) Cc: | 7’;_' - O'Z [ i
Ce® T Zoo T Co-0515 8 Y
J o2 BEFORE TEST AFTER TEST
OVERBURDEN PRESSURE (kg/crm’2) === ,2L| WATER CONTENT (%) 25.3 235
PRECONSOL. PRESSURE (kg/cm"2) -=-2..0 | DRY DENSITY (gm/cm3) 1.54 1.65
COMPRESSION INDEX - SATURATION (%) 90.25 99.47
TYPE SPECIMEN 1.944 VOID RATIO 0.76 0.64
DA (cm)  4.938 HT.(cm)  1.905 BACK PRESSURE ‘(kg/crm2) - -
CLASSIFICATION  MOIST STIFF REDDISH BROWN FAT CLAY WITH SAND
- PL --- Pl - PROJECT STATE ROUTE 7
GS 2.709 Do —- . Data File: C:\SOILTE~1\CONSOL~1\00029-g4.asc
REMARKS BORING NO.  B1 SAMPLE NO. B1-4-1l
DEPTH 6.3-6.4 DATE 03/14/00
CONSOLIDATION TEST REPORT

Pri05=24=U, 1414805
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Fri Mar 24 14:46:38 2000

CONSOLIDATION TEST DATA

Project : STATE ROUTE 7 . Location : 11-IMP-7 KP 1.9/10.9
Boring No.: Bl Tested by : GORDON

Sample No.: B1-9-IIIV " Test Date : 03/14/00

Test No. : 00030-Gl Sample Type: 1.944v

Soil Description : MOIST FIRM REDDISH BROWN FAT CLAY
Remarks : WITH TRACES OF ORGANIC MATERIAL-PEAT

APPLIED FINAL VOID STRAIN FITTING

PRESSURE  DISPLACEMENT  RATIO AT END TS50 TIME (min)

{kPa) (mm) (%) " SQ.RT.
1) 11.97 0.06 0.700 0.33 0.2
2) 23.94 0.16 0.691 0.86 2.8
3)  4a7.88 0.37 0.673 1.92 3.3
4) 95.76 0.67 0.646 3.51 3.3
5) - 191.52 1.05 0.612 5.50 2.6
6)  383.04 1.47 0.574 7.74 2.2
7)  766.08 2.00 0.526 10.52 1.9
8)  1532.17 2.63 0.471 13.78 2.2
9)  383.04 2.38 0.493 12.50 1.4
10) 95.76 2.01 0.526 10.55 3.7
11) 11.97 1.44 0.577 7.56 15.5

Page :

Project No.: 11-068001 v
Checked by : ! :
Depth : 12.3-12.4
g
P

LOG

0O 0O W N O O U O O O

[ 3
N

O © O O VvV O O ® O O O

1

COEFFICIENT OF ‘CONSOLIDATION

so.rd

1.25E-006
1.05E-007
8.88E-008
8.60E-008
1.06E-007
1.16E-007
1.28E-007
1.05E-007
1.61E-007
6.31E-008
1.59E-008

(m*2/s)
LOG

0.00E+000
0.00E+000
0.00E+000
4.89E-008
0.00E+000
0.00E+000
8.44E-008
7.66E-008
0.00E+000
0.00E+000
1.09E-008

AVE

1.25E-006 AVE
1.05E-007 —
8.88E-008 ~ 9,9ZX
6.75E-008 —
1.06E-007 =
1.16E-007

1.06E-007

9.08E-008

1.61E-007

6.31E-008

1.34E-008



Fri Mar 24 14:46:38 2000

—roject  : STATE ROUTE 7

Boring No.: Bl

Sample No.: Bl1-9-III
Test No. : 00030-Gl

Page :

CONSOLIDATION TEST DATA

Location : 11-IMP-7 KP 1.9/10.9 Project No.: 11-068001

Tested by : GORDON

Test Date : 03/14/00

Sample Type: 1.944

Soil Description : MOIST FIRM REDDISH BROWN FAT CLAY
Remarks : WITH TRACES OF ORGANIC MATERIAL-PEAT

Specific Gravity

Initial Void Ratio :

Final Void Ratio

CONTAINER NO.

WT CONTAINER + WET
WT CONTAINER + DRY
WT CONTAINER {gm)
WT DRY SOIL (gm)
WATER CONTENT (%)
VOID RATIO

: 2,71
0.71
: 0.58

SOIL (gm)
SOIL (gm)

‘GREE OF SATURATION (%)

—AY DENSITY (gm/mm*

3)

Liquid Limit
Plastic Limit
Plasticity Index :

BEFORE CONSOLIDATION

0

Checked by :
Depth : 12.3-~12.4

. ‘uu. ..

.
Initial Height : 19.05 (mm)
Sample Diameter : 49.38 (mm)

{

b

AFTER CONSOLIDATION

TRIMMINGS: SPECIMEN + RING  SPECIMEN + RING TRIMMINGS
RING RING
95.70 95.70 - 93.60 93.60.
81.20 81.20 © 81.20 81.20 v
23.20 23.20 23.20 23.20 v
58.00 58.00 58.00 58.00+
25.00 25.00 - ' 21.38 21.38y
------ 0.71 0.58 ——meo
------ 96.07 100.52 R

0.0016 0.0017 T ameees
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& 0.60 ;
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o I 1
— ?@f\ .« ]
. N
0.50 | !
0-40 i i i i i ] i ] i l i ]
0.10 1.00 10.00 100.00
o= USETAE Ly PRESSURE (kg/cm”2)
r — == Z0.
log 20 C= 2fodr -p,1¢
S ¢ oy oo ’ BEFORE TEST AFTER TEST
OVERBURDEN PRESSURE (kg/cr2) ---2 .4 | WATER CONTENT (%) 25.0 214
PRECONSOL. PRESSURE (kg/cr'2) ---p g | ORY DENSITY (gm/cm?3) 1.50 1.72
COMPRESSION INDEX ' - SATURATION (%) 96.07 100.52
TYPE SPECIMEN 1.944 VOID RATIO 0.71 0.58
DA (cm)  4.938 HT.(cm)  1.905 BACK PRESSURE (kg/cm"2) - -
CLASSIFICATION  MOIST FIRM REDDISH BROWN FAT CLAY
- PL --- Pl --- PROJECT STATE ROUTE 7
65 2.712 D1o - C:\SOILTE~1\CONSOL~1\00030-g1.asc
REMARKS BORING NO. B SAMPLE NO. B1-9-Ii
DEPTH 12.3-12.4 DATE 03/14/00

CONSOLIDATION TEST REPORT

FrU0-£4-U, 14:40:00




SIANND JNL 00/%1/€0 Jlva AT NAl H1ld3a
- . N-6-19 "ON 31dWvS 18 ONINOE
. 1S31 NOILVAIOSNOY 950°16-0£000\ 1~ TOSNOO\ L-3LU0S\:D  :3li4 0joQ
A £ 31N0N AWVIS  1D3r0¥d
| (i) NI
0l - ,01 oL Ko]! 0l
ST : - T : T =520
SRE IR o S " -
Aww(w SRR TOURUUU U S0 00 0L VU SUVE HUUUS UURUUUR SUUUUUUURTORIUE 18 S0 0 UL UL SN U SUURUIOY SRRt U 01 U0 U SO U U NS S Jozo
m mmmao@@mxxy?Yva@ ]
PO . ] -]
Y¢®¢AIT¢ ] %
—o—i0—i-o_l g ¢ = A
= d _LMJE . ...................... B A e e R I A A A ] B ey i ) S L S IR SRR j DCL0 m
: | Stk =58 -RESE P - g 1 =
N A AT R o v v SR : : R 00 T O N D ﬂuo_.o —
R VG . . >
VAR ; . 3
Saaa it > N - vl uw —
>-000E 72y o b 1500
i OO O 6 o—5
| m i H m i 1 m “ m i m _m - OOO
8L O 6¢ O ¢V 8600 (ewwo/bx) : pusbe




-~

Fri Mar 24 14:54:09 2000

Project : STATE ROUTE 7
Boring No.: B3

Sample No.: B3-2-IIT ¢
Test No. : 00031-G4

CONSOLIDATION TEST DATA

Location : 11-IMP-7 KP 1.9-10.9
Tested by : GORDON
Test Date : 03/15/00

Sample Type: 1.944

Soil Description : MOIST STIFF REDDISH BROWN FA? CLAY (CH)

Remarks : WITH TRACES OF ORGANIC MATERIAL

APPLIED . FINAL
PRESSURE DISPLACEMENT
(kpa) (mm)
1) 11.97 0.06
2) 23.94 . 0.20
3) 47.88 0.49
4) 95.76 "0.85
- 5) 191.52 1.24
6} 383.04 1.74
)| 766.08 2.36
8) 1532.17 © 3,03
9) 383.04 2.91
10) 95.76 2.65
11) - 11.97 2.26

VOID
RATIO

0.830
0.816

0.788

0.754
0.717
0.668
0.608
0.543

*0.555
- 0.581

0.618

STRAIN
AT END
(%)

0.31
1.06
2.59
4.47
6.50
9.12
12.40
15.93
15.29
13.91
11.85

FITTING

,' T50 TIME (min)

SQ.RT.

1.2
4.8
3.4
2.2.

1.6
1.6
1.6
1.8
0.8
2.5

‘13.1

Depth
-3
' é
.
L0G sQ.fT.
. t
1.4 2.57E-007
6.17E-008
8.38E-008
1.24E-007
2.2 1.65E-007
2.3 1.53E-007
2.0 1.49E-007
1.19E-007
2.57E-007
8.66E-008 -
0. 1.72E-008

Page :

Project No.: 11-068001 .-

Checked by : ',
: 3.2-3.3

_
ts 1
L8

COEFFICIENT OF CONSOLIDATION

(m*2/s)
1.0G

2.11E-007
0.00E+000
5.98E-008

-8.83E-008

1.19E-007
1.10E-007
1.19E-007
8.21E-008

-0.00E+000

0.00E+000
0.00E+000

AVE

2.34E-007

6.17E-008
7.18E-008
1.06E-007
1.42E-007
1.32E-007
1.34E-007
1.01E-007
2.57E-007
8.66E-008
1.72E-008



Fri Mar 24 14:54:09 2000 i ’ Page : 2

CONSOLIDATION TEST DATA

~ Project : STATE ROUTE 7 Location  : 11-IMP-7 KP 1.9-10.9 Project No.: 11-068001
Boring No.: B3 Tested by : GORDON Checked by :
- Sample No.: B3-2-III Test Date : 03/15/00 Depth : 3.2-3.3
Test No. : 00031-G4 - Sample Type: 1.944 '

Soil Description : MOIST STIFF REDDISH BROWN FAT. CLAY (CH) . 5.0

Remarks : WITH TRACES OF ORGANIC MATERIAL - T
Specific Gravity : 2.76V Liquid Limit : 0. : Initial Hefght : 19.05 (mm)
Initial Void Ratio : 0.84 Plastic Limit 500 . Sample Diameter : 49.38 (mm)
Final Void Ratio : 0.62 Plasticity Index : 0 ;
¢
‘4
BEFORE CONSOLIDATION AFTER CONSOLIDATION
TRIMMINGS SPECIMEN + RING SPECIMEN + RING TRIMMINGS
_ CONTAINER NO. : S '~ CRING RING
WT CONTAINER. +.WET SOIL (gm) 96.20 ' 96.20 . 92.20 92.20 v
WT CONTAINER + DRY SOIL (gm) 79.00 79.00 79.00 79.00
WT CONTAINER (gm) 24.10 24.20 . , 24.10 24.10-
WT DRY SOIL (gm) 54.90 " 54.90 © 54,90 54.90 -
WATER CONTENT (%) 31.33 31.33 v 24.04 24.04 <
VOID RATIO —————- 0.84 0.62 . Cmmee-
\/DEGREE OF SATURATION (%) = =----- ' 103.56 107.41 L mmeme-
DRY DENSITY (gm/mm*3) L eeeees . 0.0015 0.0017  eceee- '



0.90 T |

0.80 \\\e"a\ ]
i \\\ * :
i S ; ]
o - { |
= - B 1
< [ \ ]
o< 0.70 <
o T
O B \6
> B \ ]
= @f\\ ) . x{ J
0.60 ~crt = \¢
B - ]
i ~a ]
- %}‘\,“_h d
0.50 :
0.10 1.00 10.00 - 100.00
PRESSURE (kg/cm/‘Z)
BEFORE TEST AFTER.TEST
OVERBURDEN PRESSURE (kg/cnv'2) --- WATER CONTENT (%) 33 240
PRECONSOL. PRESSURE (kg/crm2) ---0.54| DRY DENSTY (gm/cmA3) 1.50 1.71
COMPRESSION INDEX Y e SATURATION (%) 103.56 107.41°
TYPE SPECIMEN 1.944 VOID RATIO ) 0.84 062
DA (cm) . 4.938 HT. (em)  1.905 . BACK PRESSURE (kg/cm2) --- —
CLASSIFICATION ~ MOIST STIFF REODISH BROWN FAT CLAY (CH)
w --- PL - Pl --- PROJECT STATE ROUTE 7
GS 2.763 D10 - C:\SOILTE~1\CONSOL~1\00031-g4.asc
REMARKS BORING NO. B3 SAMPLE NO. B3-2-1I
DEPTH 3.2-3.3 DATE 03/15/00
CONSOLIDATION TEST REPORT

FriU3-24-1, 135857
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Fri Mar 24 14:54:09 2000

—
fsroject : STATE ROUTE 7

Boring No.: B3
Sample No.: B3-2-III
Test No. : 00031-G4

CONSOLIDATION TEST DATA

Location : 11-IMP-7 KP 1.9-10.9
Tested by : GORDON

Test Date : 03/15/00

Sample Type: 1.944

Soil Description : MOIST STIFF REDDISH BROWN FAT CLAY (CH)
Remarks : WITH TRACES OF ORGANIC MATERIAL

APPLIED FINAL
PRESSURE ~ DISPLACEMENT
(kPa) (mm)
1) 11.97 0.06
2) 23.94 0.20
3) 47.88 0.49
4) 95.76 1 0.85
5)  191.52 1.24
6)  383.04 1.74
7 766.08 2.36
8) 1532.17 3.03
9)  383.04 2.91
10) 95.76 2.65
1) 11.97 2.26
s

o 0O O O O 0O 0O O 0O O O

VOID STRAIN FITTING

RATIO AT END JT50 TIME (min)
(%) SQ.RT.
.830 0.31 1.2
.816 1.06 4.8
.788 2.59 3.4
.754 4.47 2.2
.717 6.50 1.6
.668 9.12 (1.6
.608 12.40 1.6
.543 15.93 1.8
.555 15.29 0.8
.581 13.91 2.5
.618 11.85 13.1

Page :

Project No.: 11-068001 .
Checked by : "~ " "3

Depth

LOG

O O O N N NN W & o H
O O O N O W N ® O

P o N M e 0N

: 3.2-3.3

B ]
COEFFICIENT OF CONSOLIDATION

(m*2/s)
sQ.RTY- LOG
.57E-007 2.11E-007
.17E-008 0.00E+000
.38E-008 5.98E-008
.24E-007 .8.83E-~008
.65E-007 1.19E-007
.53E-007 . -1.10E-007
.49E-007 1.19E-007
.19E-007 8.21E-008
.5TE-007 0.00E+000
.66E-008 0.00E+000
.72E-008 0.00E+000

AVE

2.34E-007
6.17E-008

7.18E-008 —

1.06E-007
1.42E-007
1.32E-007
1.34E-007
1.01E-007
2.57E-007
8.66E-008
1.72E-008

AVE.

0.95 x10°7



Fri Mar 24 14:54:09 2000

-
Project : STATE ROUTE 7
Boring No.: B3
Sample No.: B3-2-III
Test No. : 00031-G4

CONSOLIDATION TEST DATA

Location : 11-IMP-7 KP 1.9-10.9

Tested by : GORDON

Test Date : 03/15/00

Sample Type: 1.944

Soil Description : MOIST STIFF REDDISH BROWN FAT GLAY (CH) .
Remarks : WITH TRACES OF ORGANIC MATERIAL

Specific Gravity : 2.76Y
Initial Void Ratio : 0.84
Final Void Ratio : 0.62

_ CONTAINER NO.

WT CONTAINER.+.WET SOIL (gm)
WT CONTAINER + DRY SOIL (gm)
WT CONTAINER (gm)

WT DRY SOIL (gm)

WATER CONTENT (%)

VOID RATIO

REE OF SATURATION (%)

“CZRY DENSITY (gm/mm*3)

Liquid Limit : 0

Plastic Limit : 0

Plasticity Index : 0

BEFORE CONSOLIDATION

TRIMMINGS SPECIMEN + RING
RING
96.20 96.20 .
79.00 79.00
24.10 24.20
54.90 54.90
31.33 31.33
------ 0.84
------ 103.56
------ 0.0015

Page :

Project No.: 11-068001
Checked by :
Depth : 3.2-3.3

" » £
Initial Height : 19.05 (mm)
Sample Diameter : 49.38 (mm)

AFTER CONSOLIDATION

SPECIMEN + RING TRIMMINGS
RING
92.20 92.20
79.00 79.00 .
24.10 24.10 -
54.90 ) 54.90 -
24.04 24.04
0.62  cmmee-
107.41 | emeeee-
0.0017  eee---



0.90

: oo C oo LT

0.80 _@D\S\ i
o I ]
= : ]
&= 070
2 - ]
= B '

0.60 - N~ -

0.50 L '

0.10 100.00
PRESSURE (kg/cm2)
BEFORE TEST AFTER .TEST
OVERBURDEN PRESSURE (kg/cr2) WATER CONTENT (%) ' ' 24.0
PRECONSOL. PRESSURE (kg/crm2): DRY DENSITY (gm/cmA3) 1.71
COMPRESSION INDEX SATURATION (%) 103.56 107.41°
TYPE SPECIMEN 1.944 VOID RATIO 0.62
DA (cm)  4.938 HT.(cm)  1.905 | BACK PRESSURE (kg/crm2) ---
CLASSIFICATION MOIST STIFF REDDISH BROWN FAT CLAY (CH)
L --- Pl PROJECT STATE ROUTE 7
GS 2.763 D10 - C:\SOILTE"1\CONSOL"1\00031-g4.osc
REMARKS BORING NO. SAMPLE NO. B3-2-1I
DEPTH DATE 03/15/00

CONSOLIDATION TEST REPORT

Fr U3-24-0, T4545T
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‘Fri Mar 24 14:59:13 2000

~
Project

Sample No.:

Test No

So0il Description :

Remarks

1)
2)
3)
4)
5)
6)
7)
8)
9)
10)
11)

:+ STATE ROUTE 7
Boring No.: B3

B3-4-III

. 3 00032-G1

APPLIED
PRESSURE
(kPa}

11.97
23.94
47.88
95.76
191.52
383.04
766.08
1532.17
383.04
95.76
11.97

Location

CONSOLIDATION TEST DATA

Tested by : GORDON

Test Date

Sample Type: 1.944

: 03/15/00

MOIST STIFF REDDISH BROWN FAT CLAY (CH)
: WITH TRACES OF ORGANIC MATERIAL-PEAT

FINAL
DISPLACEMENT .

(mm)

0.02
0.05
.18
.42
.84
.45
.18
.07
.66
.09
.05

o

B NN W N H o o

VOiID
RATIO

1.052
1.049
1.035
1.008
0.964
0.8938
0.820
0.724
0.768
0.829
0.5942

STRAIN
AT END
(%)

0.11
0.27
0.95
2.20
4.42
7.61

11.42

16.10
13.97
10.99

5.49

: 11-IMP-7 KP 1.9/10.9

FITTING

»T50 TIME (min)
SQ.RT.

21.

103.

o O ® O v O O

O\OHHOOO\L\DHQ

Project No.:

Depth

Page :

11-068001
Checked by : * = -
: 6.3-6.4
&
? ;

LOG

0.0
0.0
0.0
0.0
0.0
0.0
0.0
0.0
0.0

91.8

4

1

COEFFICIENT OF CONSOLIDATION

SQ.Rﬂg

0.
2
4
4
3
0.
0
1
3
0
2

00E+000

.18E-006
.27E-008
.54E-008
.24E-008

0QE+000

.00E+000
.05E-008
.54E-008
.00E+000
.42E-009

(m*2/s)
LOG

0.00E+000
0.00E+000
0.00E+000
0.00E+000

'0.00E+000

0.00E+000
0.00E+000
0.00E+000
0.00E+000
0.00E+000
2.73E-009

AVE

0.00E+000
2.18E-006
4.27E-008
4.54E-008
3.24E-008
0.00E+000
0.00E+000
1.05E-008
3.54E-008
0.00E+000
2.58E-009

- 0.40x10~



Fri Mar 24 14:59:13 2000

"/Projec: : STATE ROUTE 7
Boring No.: B3
Sample No.: B3-4-III
Test No. : 00032-Gl

Soil Description : MOIST STIFF REDDISH BROWN FAT CLAY (CH) . LA
Remarks : WITH TRACES OF ORGANIC MATERIAL-PEAT ' '

Specific Gravity : 2.77¢
Initial Void Ratio : 1.05
Final Void Ratio : 0.94

CONTAINER NO.

WT CONTAINER + WET SOIL (gm)
WT CONTAINER + DRY SOIL (gm)
WT CONTAINER (gm}
WT DRY SOIL (gm)
WATER CONTENT (%)
VOID RATIO ,
'GREE OF SATURATION (%)
~—2RY DENSITY (gm/mm"3)

Page :

CONSOLIDATION TEST DATA

Location : 11-IMP-7 KP 1.9/10.9 Project No.: 11-068001
Tested by : GORDON Checked by :
Test Date : 03/15/00 Depth : 6.3-6.4

Sample Type: 1.944

i

Liquid Limit : 0 Initial Height : 19.05 (mm)
Plastic Limit : 0 Sample Diameter : 49.38 (mm),
Plasticity Index : 0 i
BEFORE CONSOLIDATION AFTER CONSOLIDATION
TRIMMINGS SPECIMEN + RING SPECIMEN + RING TRIMMINGS
RING RING
92.40 92.40 " 91.00 91,00
72.70 72.70 72.70 72.70
24.30 ° 24.30 24.30 24.30 ¢
48.40 48.40 48.40 48.40°
40.70 - 40.70 37.81 37.81
------ 1.08 - - 0.97 —————
------ 103.62 107.58 ————e-
------ 0.0013 . 0.0014 ——————
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1.00
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= 0.90 <3 SNy
2 B N : ~ 1
o i \ O i \
= - N = ]
L \\ s \ \ 4
. N G . \ ]
i \s;\ \ -
0.80 Ny
0'70 i ] 1 i l{ ]
0.10 1.00 10.00 100.00
A ¢,z h97Z-0.74;
- A8~ L 78 PRESSURE (kg/Cm 2) ¢ los 1O = 0.294
Ce= T 20007 S o )
o ey
9 0.2 BEFORE TEST AFTER TEST
OVERBURDEN PRESSURE (kg/crm2) -==1,22. | WATER CONTENT (%) 40.7 37.8
PRECONSOL. PRESSURE (kg/cm’2) -=-1.4o | DRY DENSITY (gm/cmA3) 1.33 1.40
COMPRESSION INDEX SATURATION (%) ' 103.62 107.58
TYPE SPECIMEN 1.944 VOID RATIO 1.09 0.97
DIA. (cm)  4.938 HT. {(cm) 1.905 BACK PRESSURE (kg/cn2) --- ---
CLASSIFICATION ~ MOIST STIFF REDDISH BROWN FAT CLAY (CH)
L --- PL --- T p— PROJECT STATE ROUTE 7
6S 2.771 D1o --- C:\SOILTE~1\CONSOL~1\00032-g1.asc
REMARKS BORING NO. 83 SAMPLE NO. B3-4-Il
DEPTH 6.3-6.4 DATE  03/15/00

CONSOLIDATION TEST REPORT

-

P Uo-24-0, T4:0Y.00
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Fri Mar 24 15:01:18 2000

S—

Project  : STATE ROUTE 7

Boring No.: B3
Sample No.: B3-11-IV .
Test No. : 00033-Gi.

CONSOLIDATION TEST DATA

Location : 11-IMP-7° KP 1.9/10.9
Tested by : GORDON

Test Date : 03/17/00

Sample Type: 1.944.

Soil Description : MOIST STIFF REDDISH BROWN FAT CLAY (CH)
Remarks : WITH TRACES OF ORGANIC MATERIAL-PEAT

APPLIED FINAL
PRESSURE DISPLACEMENT
{kPa) (mm)
1) 11.97 0.04
2) 23.94 0.09
3) 47.88 0.24
4) 85.76 0.48
. 58) 191.52 0.78
6) 383.04 .1.14
7) 766.08 1.62
8) 1532.17 2.24
9) 383.04 2.01
10) 95.76 1.67
11) 11.97 1.30

VOID STRAIN . FITTING

RATIO AT END ,T50 TIME (min)
(%) SQ.RT.

0.677 0.19 0.0

0.672 0.45 2.2

0.658 1.27 2.1

0.638 2.50 2.8

0.611 4.07 2.4

0.579 5.98 1.9

0.537 8.48 2.2

0.483 11.74 2.5

0.503 10.53 0.0

0.533 8.75 4.2

0.565 6.84 5.8

Page :

Project No.: 11-068001
Checked by :
Depth : 14.0-14.1

LoG

L L T~ T ¥ R e ¥ T =

£

'COEFFICIENT OF CONSOLIDATION

so.rr

.00E+000
.37E-007
.39E-007
.02E-007
-14E-007
.42E-007
.19E-007
.73E-008
.00E+000
.78E-008
.39E-008

.(m

O O ¥ 0O J @ O O O O o

~2/8)
LOG

.00E+000
.00E+000
.00E+000
.00E+000
.00E+000
.15E-008
.23E-008
.09E-008
.80E-007
.00E+000
.00E+000

AVE

'0.00E+000

1.37E-007 —
1.39E-007 -,
1.02E-007 —
1.14E-007 ~
1.12E-007
9.57E-008
8.91E-008
1.80E-007
5.78E-008
4.39E-008

AVE

Le3 x1o°



Fri Mar 24 15:01:18 2000 Page :

CONSOLIDATION TEST DATA

e

Project : STATE ROUTE 7 Losation : 11-IMP-7 KP 1.9/10.9  Project No.: 11-068001
Boring No.: B3 Tested by : GORDON ) Checked by :

Sample No.: B3-11-1V Test Date : 03/17/00 Depth : 14.0-14.1
Test No. : 00033-Gl Sample Type: 1.944 '

Soil Description : MOIST STIFF REDDISH BROWN FAT GLAY (CH)

Remarks : WITH TRACES OF ORGANIC MATERIAL-PEAT - "i
. .
Specific Gravity - : 2.75 7/ - Liquid Limit i o Initial Height : 19.05 (mm)
Initial Void Ratio : 0.68 Plastic Limit : 0‘ Sample Diameter : 49.38 (mm)
Final Void Ratio : 0.56 Plasticity Index : 0 £
BEFORE CONSOLIDATION K AFTER CONSOLIDATION
TRIMMINGS SPECIMEN + RING SPECIMEN + RING TRIMMINGS

CONTAINER NO. RING RING
WT CONTAINER + WET SOIL (gm) 99.60 v 99.60 .- 98.10 $8.10v/
WI CONTAINER + DRY SOIL (gm) 83.90 83.90 83.90 83.90 v
WT CONTAINER (gm) 24.20 24.20 . 24.20 - 24,20V
WT DRY SOIL (gm) 59.70 59.70 59.70 59.70 ¢
WATER CONTENT (%) - 26.30 26.30 o 23.79- ' . 23.79 /
voID RATIO - =meea- 0.68 0.56 R

GREE OF SATURATION (%) = ------ 106.35 115.73 . —————
DRY DENSITY (gm/mm”3) —--e-- 0.0016 0.0018 = e-eee-
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<C 5 —— ;]
2 0,60 w)\\sv\ et E
2 i ' s i~ .
g R \G§\ \_‘\
i g ]
I L T~ ]
R \\\;\ : \E i \ N\:\
N =T : T .
N \m \ \ \,\
050 S A\ A
L o .
R Tt 1 I
- \ TR
0.40
- 0.10 1.00 . 10.00 100.00
' A - 6,774~ 0,4%0
T PRESSURE (kg/cm”2) c. PIEIA oy
T e ke g,03% 0 °Y 0.4
Ry BEFORE TEST AFTER TEST
OVERBURDEN PRESSURE (kg/cm?2) <=-2.74 | WATER CONTENT (%) 26.3 238
PRECONSOL. PRESSURE (kg/crm2) ---3.0 | DRY DENSITY (gm/cmA3) 1.64 1.76
COMPRESSION INDEX - SATURATION (%) 106.35 115.73
TYPE SPECIMEN 1.944 VOID RATIO 0.68 0.56
DIA. (cm)  4.938 HT. (cm) BACK PRESSURE (kg/cmA2) - ---
CLASSIFICATION ~ MOIST STIFF REDDISH BROWN FAT CLAY (CH)
L --- PL ~-- Pl PROJECT STATE ROUTE 7
GS 2.749 D1o * C:\SOILTE~1\CONSOL~1\00033-g1.asc
REMARKS BORING NO. B3 SAMPLE NO. B3-11-IV

DEPTH 14.0-14.1

DATE 03/17/00

CONSOLIDATION TEST REPORT

tn Uo=-24-U, 10.UZU7
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Wed Apr 05 08:26:31 2000

Project

: STATE ROUTE 7

Boring No.: BS

Sample
Test No

Soil Description :

Remarks

1)
2)
3)
4)
5)
6)
7)
8)
9)
10)
11)

No.: B5-6-II1
. 1 00037-G4

APPLIED
PRESSURE
(kPa)

11.97
23.94
47.88
95.76
191.52
383.04
766.08
1532.17
383.04
95.76
11.97

FINAL
DISPLACEMENT
(mm)

0.08
0.21
0.45
0.80
1.20
1.73
2.37
3.04
2.84
2.51
2.03

CONSOLIDATION TEST DATA

Location
Tested by : GORDON
Test Date : 3/24/00

Sample Type: 1.944

VOID
RATIO

0 O O 0O 0 © O 0 0O 0 O

.578
.609
.656

- )
MOIST FIRM REDDISH BROWN FAT CLAY (CH)
: WITH TRACES OF ORGANIC MATERIAL

STRAIN
AT END
(%)

0.41
1.12
2.36
4.20
6.30
9.08
12.45
15.95
14.89
13.20
10.68

»

11-IMP-7 KP 1.9-10.9

'TS0 TIME (min)
SQ.RT.

N W O WM KH MNP O
[ IR B (SRS . Y- N S S

Page :

Project No.: 11-068001
Checked by : W "
Depth : 7.8-7.9

Tt L

*
H

COEFFICIENT OF CONSOLIDATION

FITTING

(m~2/s)

LOG SQ.RT. 10G
0.4 8.85E-007 7.75E-007
2.3 1.63E-007 1.29E-007
0.0 1.57E-007 0.00E+000
2.1 1.74E-007 1.36E-007
1.7 1.69E-007 1.62E-007
1.6 1.61E-007 1.61E-007
1.7 1.69E-007 1.43E-007
1.9 1.36E-007 1.16E-007
0.0 3.04E-007 0.00E+000
0.0 7.02E-008 0.00E+000
0.0 4.17E-008 0.00E+000

AVE

8.30E-007
1.46E-007 —
sssnoor - M56X107
1.65E-007 -

1.61E-007

1.56E-007

1.26E-007

3.04E-007

7.02E-008

4.17E-008



Wed Apr 05 08:26:31 2000

QR

Project : STATE ROUTE 7
Boring No.: BS

Sample No.: B5-6-III

Test No. . 00037-G4

CONSOLIDATION TEST DATA

Location : 11-IMP-7 KP 1.9-10.9
Tested by : GORDON
Test Date : 3/24/00

Sample Type: 1.944

Soil Description : MOIST FIRM REDDISH BROWN FAT CLAY (CH)
Remarks : WITH TRACES OF ORGANIC MATERIAL

Specific Gravity : 2.76
Initial Void Ratio : 0.85
Final Void Ratio : 0.66

CONTAINER NO.

WT CONTAINER + WET SOIL (gm)
WT CONTAINER + DRY SOIL (gm)
WT CONTAINER (gm)
WT DRY SOIL (gm)
WATER CONTENT (%)
VOID RATIO

{REE OF SATURATION (%)
DEY DENSITY (gm/mm"3)

Liquid Limit : 0
Plastic Limit : 0
Plasticity Index : 0

BEFORE CONSOLIDATION

TRIMMINGS SPECIMEN + RING

RING
95.40 95.40
78.60 78.60
24.40° . 24.40
54.20 54.20
31.00 31.00
------ ' 0.85
------ 99.97
------ ) 0.0015

Page :

Project No.: 11-068001
Checked by : '
Depth 2 7.8-7.9

&

:"g

S
i

Initial Height "~ : 19.05 (mm)

Sample Diav?t:er : 49.38 (mm)

t

AFTER CONSOLIDATION

SPECIMEN + RING TRIMMINGS
RING
92.30 92.30
78.60 78.60
24.40 24.40
54.20 54.20
25.28 25.28
0.66 ' J
106.10  eeeee-
0.0017 ceees
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B \§QQE R
0.60 ’\\\ <
= '\‘\\ ) :
B T~ ' 9
L \k
B \ 4
0.50 i i
0.10 1.00 10.00 100.00
_ A
ehs-osst PRESSURE (kg/crm2)
e 22 155 08617057 o
29 e Loy 22 - O BEFORE TEST AFTER TEST
OVERBURDEN PRESSURE (kg/cm2) ---1,52.| WATER CONTENT (%) 310 25.3
PRECONSOL. PRESSURE (kg/cm2) —-=2 2 | ORY DENSITY (gm/cm3) 1.49 1.66
COMPRESSION INDEX SATURATION (%) 99.97 106.10
TYPE SPECIMEN 1.944 VOID RATIO 0.85 0.66
DIA. (cm)~  4.938 HT. (cm)  1.905 BACK PRESSURE (kg/cm2) -
CLASSIFICATION ~ MOIST FIRM REDDISH BROWN FAT CLAY (CH)
L --- PL - - PROJECT STATE ROUTE 7
S 2.755 D10 Dato File: C:\SOILTE=1\CONSOL~1\00037-g4.0sc
REMARKS BORING NO.  B5 SAMPLE NO. B5-6-Ii
DEPTH 7.8-7.9 DATE 3/24/00

CONSOLIDATION TEST REPORT

Wed U3-U5-:0, U8:26:47




S3AYNO 3NIL
1S3L NOILVAITOSNOD

oo/vz/s

iva

6'L-8'L H1d30

i-9-s8 'ON 31dAVS

<8 ONIRO8

9s0°46-/£000\ 1~T0SNOD\L~ILTOS\:D  :3113 DyDQ

£ 31N0Y 3LvIS 103royd

0l

(Urw) I
0l 01 -0l i
| _ YT
.................... —0z0
1
% —
7] (]
Tern 2
1510 o
. )
. ™
] =
—1g )
a =
] =
Jol0
] o
....................... IMumO.O
3 | 00°0

8L ¢

6'¢

Y

86°0 O (gwwo/by) : pusbar




Wed Apr 05 07:54:56 2000

CONSOLIDATION TEST DATA

~—
Project : STATE ROUTE 7 Location : 11-IMP-7 KP 1.9/10.9
Boring No.: B5 Tested by : GORDON
Sample No.: B5-3-III Test Date : 03/20/00
Test No. : 00034-Gl Sample Type: 1.944

4
Soil Description : MOIST STIFF REDDISH BROWN FAT CLAY (CH)
Remarks : WITH TRACES OF ORGANIC MATERIAL-PEAT

APPLIED FINAL VOID STRAIN . FITTING

PRESSURE  DISPLACEMENT  RATIO AT END "TSO TIME (min)
(kpa) (mm) (%) $Q.RT.
1) 11.97 0.05 0.886 0.26 0.0
2) 23.94 0.13 0.878 0.66 1.9
3) 47.88 < 0.32 0.860 1.66 1.8
4) 95.76 0.62 0.830 3.24 2.5
5) 191.52 1.04 0.788 5.46 2.8
6) 383.04 1.64 0.728 8.60 3.6
7) 766.08 2.35 0.658 12.34 3.7
8) 1532.17 3.14 0.579 16.50 4.5
9) 383.04 2.89 0.604 15.16 1.9
10) 95.76 2.50 0.643 13.13 7.4
11) 11.97 2.04 0.688 10.73 17.0

Page :

Project No.: 11-068001

Checked by : \¥ W,_\,/
: 4.8-4.9

COEFFICIENT OF CONSOLIDATION

Depth
%

i

3
LOG SQ.RJ%
0.0 0.00E+000
0.0 1.59E-007
0.0 1.62E-007
0.0 1.14E-007
4.5 9.61E-008
5.3 7.12E-008
5.6 6.48E-008
5.9 4.80E-008
0.0 1.12E-007
0.0 2.99E-008
0.0 1.36E-008

(m~2/s)
LOG

0.00E+000
0.00E+000
0.00E+000
0.00E+000
6.11E-008
4.89E-008
4.29E-008
3.72E-008
0.00E+000
0.00E+000
0.00E+000

AVE

0.00E+000 AVE
1.59E-007 -~
1.62E-007 - 1.8 X0
1.14E-007 ~
7.86E-008 —
6.00E-008

5.38E-008

4.26E-008

1.12E-007

2.99E-008

1.36E-008



Wed Apr 05 07:54:56 2000

CONSOLIDATION TEST DATA

7

~—
Project ¢ STATE ROUTE 7 Location : 11-IMP-7 KP 1.9/10.9 Project No.: 11-068001
Boring No.: BS Tested by : GORDON Checked by :
Sample No.: B5-3-III Test Date : 03/20/00 Depth : 4.8-4.9
Test No. : 00034-Gl Sample Type: 1.944 ‘

e

Soil Description : MOIST STIFF REDDISH BROWN FAT éLay (cH)
Remarks : WITH TRACES OF ORGANIC MATERIAL-PEAT

e

Specific Gravity : 2.74 Liquid Limit : 0 . Initial Height : 19.05 (mm)
Initial Void Ratio : 0.89 Plastic Limit : 0 Sample Diameter : 459.38 (mm)
Final Void Ratio : 0.69 Plasticity Index : 0 H
BEFORE CONSOLIDATION X AFTER CONSOLIDATION
TRIMMINGS SPECIMEN + RING SPECIMEN + RING TRIMMINGS
CONTAINER NO. RING RING
WI CONTAINER + WET SOIL (gm) 93.60 93.60 90.80 90.80
WT CONTAINER + DRY SOIL (gm) 76.80 76.80 .76.80 76.80
WT CONTAINER (gm) 24.00 24.00 24.00 24.00
WT DRY SOIL (gm) . 52.80 52.80 52.80 ’ - 52.80
WATER CONTENT (%) 31.82 31.82 26.52 26.52
voip'rRATIO 0 eeaa=- . 0.89 0.69 0 eee---
\“_/EGREE OF SATURATION (¥) = =-ve-- 97.74 105.47. 00 o =e----

" DRY DENSITY (gm/mm~3) = cceoee 0.0014 0.0016 = —e-e--

Page :
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S—

Project

: STATE ROUTE 7

Boring No.:

Sample No.:

Test No

Soil DPescription :

Remarks

1)
2)
3)
4)
5)
6)
7)
8)
9)
10)
11)

BS

B5-9-1II
: 00038-G4

CONSOLIDATION TEST DATA

Location : 11-IMP-7 KP 1.9-10.9
Tested by : GORDON

Test Date : 3/28/00

Sample Type: 1.944

MOIST FIRM REDDISH BROWN FAT CLAY (CH)

: WITH TRACES OF ORGANIC MATERIAL

APPLIED
" PRESSURE
(kPa)

11.
23,
47.
95.

191.
383.
766.
1532.
.04

383

95.
11.

97
94
88
76
52
04
08
17

16
97

FINAL
DISPLACEMENT

(mm)

0.13
0.27
0.52
0.85
1.22
1.69
2.19
2.77
2.66
2.46
2.09

VOID STRAIN ) FITTING

RATIO AT END *T50 TIME (min)
(v) SQ.RT.

0.718 0.67 1:6

0.705 1.43 2.2

0.683 2.72 2.2

0.653 4.47 1.9

0.620 6.38 1.4

0.577 8.85 1.4

0.531 11.50 1.1

0.479 14.53 1.2

0.489 13.94 0.4

0.506 12.92 1.6

0.540 10.99 5.2

Project No.: 11-068001
Checked by : \W
Depth : 10.9-11.0

L

s

-

*

Page :

i
COEFFICIENT OF CONSOLIDATION
(m~2/3)

SQ.Rﬂg

1.85E-007
1.34E-007
1.31E-007
1.46E-007
1.93E-007
1.85E-007
2.09E-007
1.91E-007
4.90E-007
1.41E-007

4.43E-008

LOG

.Q0E+000
.96E-008
.84E-008
.08E-007
.72E-007
.71E-007
.69E-007
.53E-007
.86E-007
-12E-007
.00E+000

AVE

1.85E-007
1.07E-007
1.05E-007
1.27E-007
1.83E-007
1.78E-007
1.89E-007
1.72E-007
4.88E-007
1.27E-007
4.43E-008

- 130 X110~
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: STATE ROUTE 7
Boring No.: BS

Sample No.: BS-9-III

Test No. : 00038-G4

Project

CONSOLIDATION TEST DATA

Location
Tested by : GORDON
Test Date : 3/28/00
Sample Type: 1.944

Soil Description : MOIST FIRM REDDISH BROWN FAT CLAY (CH)
Remarks : WITH TRACES OF ORGANIC MATERIAL

Specific Gravity : 2.74
Initial void Ratio : 0.73
Final Void Ratio : 0.54
CONTAINER NO.

WT CONTAINER + WET SOIL (gm)

WT CONTAINER + DRY SOIL (gm)

WT CONTAINER (gm)

WT DRY SOIL (gm)

WATER CONTENT (%)

VOID RATIO _

IGREE OF SATURATION (%)

—PRY DENSITY (gm/im~3)

Liquid Limit : 0
Plastic Limit : 0
Plasticity Index : 0

11-IMP-7 KP 1.9-10.9

BEFORE CONSOLIDATION

TRIMMINGS SPECIMEN + RING

RING
96.70 96.70
8l.10 +81.10
23.30 23.30
57.80 57.80
26.99 26.99
------ : 0.73
------ 101.35
------ 0.0016

Page :

Project No.: 11-068001
Checked by :
Depth : 10.9-11.0

© e

.}

;
Initial Height : 19.05 (mm)
Sample Dian;ter : 49.38 (mm)

AFTER CONSOLIDATION

SPECIMEN + RING TRIMMINGS
RING
93.20 93.20
81.10 81.10
23.30 23.30
57.80 57.80
20.93 20.93
0.54  a-mees
106.29  eeeee-
0.0018 : S
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_ 6537 -0 .45s PRESSURE (kg/cm/\Z)
Cr2 ————< 002385 L 0774 — 0458
,ob C& - =5 = 0,173
0z log =3 BEFORE TEST AFTER TEST-
OVERBURDEN PRESSURE (kg/cm2) -=-2.] | WATER CONTENT (%) 27.0 20.9
PRECONSOL. PRESSURE (kg/cm2) --=2,4 | DRY DENSITY (gm/cm3) - 1.58 1.78
COMPRESSION INDEX - SATURATION (%) 101.35 106.29
TYPE SPECIMEN | 1.944 | vow ramo 0.73 054
DIA. (em)  4.938 - HT. (cm) - 1.905 BACK PRESSURE (kg/cm”2) --- R
CLASSIFICATION ~ MOIST FIRM REDDISH BROWN FAT CLAY (CH)
L --- PL --- Pl --- PROJECT - STATE ROUTE 7
6S 2.741 Dig --- _ C:\SOILTE~1\CONSOL~1\00038- g4.asc
REMARKS ' BORING NO.  BS SAMPLE NO. B5-9-Ii
’ DEPTH 10.9-11.0 DATE 3/28/00
CONSOLIDATION TEST REPORT

Wed U4-0U5-:0, UB:U%: 18
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